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GOVT. REGISTERED (190162108303) & BIS APPROVED /

ISO (9001) APPROVED METALLURGICAL TESTING LABORATORY
& LABORATORY : 366/6 & 366/1, G. T. ROAD, BALLY, HOWRAH - 711 201 (WB.) 1. no 01 dt 03.02.2020
CERTIFICATE fo. H. 0. : 36, STRAND ROAD, 4TH FLOOR, ROOM NO. 16, KOLKATA-700001 ~  * " " -
. Lap. o =

NABL ACCREDITED ' -

LABORTORY l ] -[B e ' Fax Lab. : (033) 2654-2145

ISO/IEC 17025:2017 GEﬁt pnrt gh. [I{i% : [253433;_32 17/1903
ax rn.u. .

Page 01 of 01

SAMPLE RECD. ON 13.07.2022. CPO1204
ORDER REF. NO Nil. dt. 13.07.2022. T 1{;,5%0}233.2022.
ULR NO. TC597922000001204F Brand Name — ELEGANT. PATE Po6 1

SAMPLE DESCRIPTION 02 Nos. 08mm. dia TMT Bar | mir long.

QCATION 18:1786/2008, Gr. Fe 550D. Amndt. No. 4. July 2019. ' o
fSPSEl(J:Fl,:)l"E"O M/s. Bortoria, Madandih, Shakambhari Ispat And Power Ltd., Raghunathpur Road. Madandih, Purulia, W.B.

ve Sample(s) has/have been tested with the following results

* This is to certify that the abo
CHEMICAL ANALYSIS BY SPECTRO & MECHANICAL TEST
|
r Elements % Findings T Requirements
R
C 0.1925 0.25 Max.
S 0.0221 0.040 Max.
I
P 0.0251 0.040 Max.
Mass (Kg/m) 0.406 0.395+£7%
RO i PN AT = e
Y.S. (N/mm°) 582 550 Min.
i N R PO N S
.
T.S. (N/mm?) 636 600 Min.
9%Elg. on 5.65VSo 18.68 14.50 Min.
.
-
Bend Test (180°, 40) Satisfactory. Shall pass the test.
Satisfactory. Shall pass the test.

Rebend Test (135°, 157.5°, 60)

Remarks : The above test results obtained, conform to the specified value.

Tested Sample Returned.

de

TEST WITNESS BY :
ENVIRONMENTAL CONDITION :

ESTIMATED UNCERTAINTY (IF APPLICABLE) :

SAMPLE NOT DRAWN BY US ol
SPECIFICATION USED FOR TEST |5 88| 1-98, FoA- S0 b o +608(PL-2018,
TEST CERTIFICATE RELATES TO THE SAMPLE ONLYS: 1599/2019, IS: 1786/2008. \@*
SAMPLE WILL BE CEASED IF NOT TAKEN BACK WITHIN 15 DAYS

S0 9001:2008]

Apsl

3 ot ok o ok

‘E-IZOS
L %
TESTED ON“15°18.06242

For S. B. STEELS COMPANY

(Authorised Signatory)
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5. B, STLLLS COMPANY S5

Testing Engineers

&

TESTING FACILITIES APPROVED BY—LOYDS, PDIL, IRS, TRF, BHEL, NPB, EIA, DEFENCE, ABB (ABL LTD.) CESC, BV, VSP, FCI, DNV, PGCIL,
CLW, PWD, CPT, DGS. & D, PIEN, BALCO, RDSO, N.T.P.C, WBSEB, DSP, GEC, RITES, L & T, TATA EXPORT & OTHER INSPECTION AUTHORITIES.

L/

THE STATEMENT OF THE REPORT SHALL NOT BE REPRODUCED IN FULL/PART WITHOUT THE PRIOR WRITTEN CONSENT OF THE ISSUING AUTHORITY.
QUALITY CONTROL & INSPECTION / SERVICE TO THE NATION

()
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. 1. STLLLS COMPANY =5

GOVT. REGISTERED (190162108303) & BIS APPROVED / e
ISO (9001) APPROVED METALLURGICAL TESTING LABORATORY -E:EE
LABORATORY : 366/6 & 366/1, G. T. ROAD, BALLY, HOWRAH - 711 201 (W.B) ¢, xo 01 dt 0300000

CERTIFICATE Ho. H. 0. : 36, STRAND ROAD, 4TH FLOOR, ROOM NO. 16, KOLKATA-700001

TC-5979 Ph. Lab. : 2654-1858

Nuﬁggl;ggmn @Rﬁt TB ; Urt Fax Lab. : (033) 2654-2145
e 17D p Ph. H.O. : 2243-2017/1903
Fax H.O.: (033) 2243-1205

Page 01 of 01 _ o zczlq
5 3 koL
SAMPLE RECD. ON 13.07.2022. "EESL%D ;)BNSCIIEOI]E.&”
ORDER REF. NO Nil. dt. 13.07.2022. L.C.NO. 2
DATE 18.07.2022.

Brand Name — ELEGANT.
MT Bar 1 mtr long.

No. 4, July 2019. . _
And Power Lid.. Raghunathpur Road, Madandih, Purulia, W.B.

en tested with the following results

ULR NO. TC597922000001204F
SAMPLE DESCRIPTION 02 Nos. [0mm. diaT
SPECIFICATION 18:1786/2008, Gr. Fe 550D, Amndt.
ISSUED TO M/s. Bortoria, Madandih, Shakambhari Ispat

* This is to certify that the above Sample(s) has/have be

STAMPED Nil

CHEMICAL ANALYSIS BY SPECTRO & MECHANICAL TEST

Elements % Findings Requirements
C 0.1654 0.25 Max.
SV 0.0152 0.040 Max.
P 0.0196 0.040 Max.
Mass (Kg/m) 0.613 0.617+7%
r Y.S. (N/mm®) 591 550 Min.
18 (N/}nmz) 649 600 Min.
%Elg. on 5.65VS, 17.84 14.50 Min.
Bend Test (180°, 40) Satisfactory. Shall pass the test.
Rebend Test (135°, 157.5°, 6@) Satisfactory. Shall pass the test.

Remarks : The above test results obtained, conform to the specified value.

Tested Sample Returned.

dc

' g - For S.B. STEELS COMPANY

TEST WITNESS BY :
ENVIRONMENTAL CONDITION :
ESTIMATED UNCERTAINTY (IF APPLICABLE) : _
SAII;ICI?I[#E NCT)\T DRAWT;IJ BY US “,D'

PECIFICATION USED FOR TEST . So—- | g
TEST CERTIFICATE RELATES TO THESAMPLITONLY s, 1 599/2019. 1S: 17862008, \&
SAMPLE WILL BE CEASED IF NOT TAKEN BACK WITHIN'15 DAYS

ENTRRNATIUNAL MEMBER

01%5)

(Authorised Signatory)

180 2001:2008

3!

7,

TESTING FACILITIES APPROVED BY—LOYDS, PDIL, IRS, TRF, BHEL, NPB, EIA, DEFENCE, ABB (ABL LTD.) CESC, BV, VSP, FCI, DNV, PGCIL,
CLW, PWD, CPT, DGS. & D, PIEN, BALCO, RDSO, N.T.P.C, WBSEB, DSP, GEC, RITES, L & T, TATA EXPORT & OTHER INSPECTION AUTHORITIES.

2,

THE STATEMENT OF THE REPORT SHALL NOT BE REPRODUCED IN FULL/PART WITHOUT THE PRIOR WRITTEN CONSENT OF THE ISSUING AUTHORITY.

QUALITY CONTROL & INSPECTION / SERVICE TO THE NATION

O -
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E-mail : sbsteelsco@gmail.com Website : http://sbsteelsmtlab.com
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D) 9. B STEELS COMPANY =5

Testing Engineers
GOVT. REGISTERED (190162108303) & BIS APPROVED /

2

ISO (9001) APPROVED METALLURGICAL TESTING LABORATORY SBS-F-9
. LABORATORY : 366/6 & 366/1, G. T. ROAD, BALLY, HOWRAH - 711 201 (W.B.) 1., no.-01 dt. 03.02.2020
CERTIFICATE Ho. H. 0. : 36, STRAND ROAD, 4TH FLOOR, ROOM NO. 16, KOLKATA-700001 " o " 0

NABL ACCREDITED — .
LABORTORY dest Report Fax Lab. : (033) 2654-2145
ISO/IEC 17025:2017 w Ph. H0. : 2243-2017/1903
Fax H.0.: (033) 2243-1205
Page 01 of 01 i, 3116
22.

ED ON 13-18.07.2
SAMPLE RECD. ON 13.07.2022. T]‘ECSTNO R pnzank
ORDER REF. NO Nil. dt. 13.07.2022. DATE e
ULR NO. TC597922000001204F Brand Name — ELEGANT. . STAMPE.D i\m_
SAMPLE DESCRIPTION 02 Nos. 12mm. dia TMT Bar 1 mtr long,

: _No. 4, July 2019. )
SPECIFICATION 1S:1786/2008, Gr. Fe 550D, Amndt . -
ISSUED TO M/s. Bortoria, Madandih, Shakambhari Ispat And Power Ltd., Raghunathpur Road, Madandih, Purulia, .

X This is to certify that the above Sample(s) has/have been tested with the following results

ANALYSIS BY SPECTRO & MECHANICAL TEST

CHEMICAL

Elements % Findings j Requirements
& 0.1854 0.25 Max.

S 0.0155 0.040 Max.

P 0.0128 0.040 Max.
0.888+5%

Mass (Kg/m) 0.894 o
0 Min.

Y.S. (N/mm®) 585 550 Min

S SRR S R e T

. Min.

T.S. (N/mm”) 648 600 Min
4.50 Min.

%Elg. on 5.65VSo 18.07 14.50 Min

Satisfactory. Shall pass the test.

(s sotsnta
Satisfactory.

Bend Test (180°, 40)

Shall pass the test.

Rebend Test (135°%, 157.5°, 70)

Remarks : The above test results obtained, conform to the specified value.

Tested Sample Returned.

dc

- 5 - o For S.B. STEELS COMPANY

TEST WITNESS BY :

ENVIRONMENTAL CONDITION :

ESTIMATED UNCERTAINTY (IF APPLICABLE) :
SAMPLE NOT DRAWN BY US 1S: 8811-98.[RA
SPECIFICATION USED FOR TEST =
TEST CERTIFICATE RELATES TO THE SAMPLE ONLY
SAMPLE WILL BE CEASED IF NOT TAKEN BACK WITHIN 15 DAYS

S001:2008

* o ok % % %

TESTING FACILITIES APPROVED BY—LOYDS, PDIL, IRS, TRF, BHEL, NPB, EIA, DEFENCE, ABB (ABL LTD.) CESC, BV, VSP, FCI, DNV, PGCIL,
CLW, PWD, CPT, DGS. & D, PIEN, BALCO, RDSO, N.T.P.C, WBSEB, DSP, GEC, RITES, L & T, TATA EXPORT & OTHER INSPECTION AUTHORITIES.

ARG,

THE STATEMENT OF THE REPORT SHALL NOT BE REPRODUCED IN FULL/PART WITHOUT THE PRIOR WRITTEN CONSENT OF THE ISSUING AUTHORITY.
QUALITY CONTROL & INSPECTION / SERVICE TO THE NATION

(
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Testing Engineers

GOVT. REGISTERED (190162108303) & BIS APPROVED /

ISO (9001) APPROVED METALLURGICAL TESTING LABORATORY
@ LABORATORY : 366/6 & 366/1, G. T. ROAD, BALLY, HOWRAH - 711 201 (W.B.) .. w001 dt. 03.02.2020
CERTIFICATE No. H. 0. : 36, STRAND ROAD, 4TH FLOOR, ROOM NO. 16, KOLKATA-700001 P

TC-5979 Ph. Lab. : 2654-1858

NABL ACCREDITED = :

LABORTORY J ] Fax Lab. : (033) 2654-2145

1S0/IEC 17025:2017 (—_)CEEI sznrt Eh' };-%- = -2243-22;1;;/11290053
ax n.u. . -

Page 01 of 01 L. No. : (GS'? " 1 ?

TESTED ON 13-18.07.2022.

SAMPLE RECD. ON 13.07.2022.
ORDER REF. NO Nil. dt. 13.07.2022. T.C.NO. SBSCP01204/3
ULR NO. TC597922000001204F Brand Name — ELEGANT. DATE 18.07.2022.

' STAMPED Nil.

SAMPLE DESCRIPTION 02 Nos. 16mm. dia TMT Bar 1 mtr long.
SPECIFICATION 1S:1786/2008, Gr. Fe 550D, Amndt. No. 4, July 2019. . -
ISSUED TO M/s. Bortoria, Madandih, Shakambhari Ispat And Power Lid., Raghunathpur Road, Madandih, Purulia, W.B.

* This is to certify that the above Sample(s) has/have been tested with the following results

CHEMICAL ANALYSIS BY SPECTRO & MECHANICAL TEST

Elements %o Findings Requirements
& 0.1754 0.25 Max.
S 0.0165 0.040 Max.
P 0.0154 0.040 Max.
Mass (Kg/m) 1.617 1.58+7%
Y.S. (N/mm?) 575 550 Min.
T.S. (N/mm?) 629 600 Min.
%Elg. on 5.65VS, 19.01 14.50 Min.
Bend Test (180°, 40) Satisfactory. Shall pass the test.
Rebend Test (135°, 157.5%, 70) Satisfactory. Shall pass the test.

Remarks : The above test results obtained, conform to the specified value.

Tested Sample Returned.

dc

ENVIRONMENTAL CONDITION :

— i ' For S.B. STEELS COMPANY

* % Ok ok %

]
TEST WITNESS BY : g
3
8

ESTIMATED UNCERTAINTY (IF APPLICABLE) : -
SAMPLE NOT DRAWN BY US .
SPECIFICATION USED FOR TEST 15 8811-98. F B X
TEST CERTIFICATE RELATES TO THE SAMPLE ONLY"
SAMPLE WILL BE CEASED IF NOT TAKEN BACK WITHIN 15 DAYS

ENTRENATIONAL MEMBRR

8ol 608(Pt.1)/2018

(Authorised Signatory)

S B. STEELS COMPANY =5

o

!

TESTING FACILITIES APPROVED BY—LOYDS, PDIL, IRS, TRF, BHEL, NPB, EIA, DEFENCE, ABB (ABL LTD.) CESC, BV, VSP, FCI, DNV, PGCIL,
CLW, PWD, CPT, DGS. & D, PIEN, BALCO, RDSO, N.T.P.C, WBSEB, DSP, GEC, RITES, L & T, TATA EXPORT & OTHER INSPECTION AUTHORITIES.

g L EE L E E L EE L E EEEE L E L EEEEEEEEEEEEEEELEEEEEES FEEELEEE]

THE STATEMENT OF THE REPORT SHALL NOT BE REPRODUCED IN FULL/PART WITHOUT THE PRIOR WRITTEN CONSENT OF THE ISSUING AUTHORITY.

L/
»

QUALITY CONTROL & INSPECTION / SERVICE TO THE NATION

Q
L)
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i

GOVT. REGISTERED (190162108303) & BIS APFROVED /

ISO (9001) APPROVED METALLURGICAL TESTING LABORATORY
oy, LABORATORY : 366/6 & 366/1, G. T. ROAD, BALLY, HOWRAH - 711201 (W.B) ¢ vo 01 dt 03.02.2020
CERTITICATE Ko H. 0. : 36, STRAND ROAD, 4TH FLOOR, ROOM NO. 16, KOLKATA-700001 " """ "
. Lan. -

NABL ACCREDITED —
LABORTORY [ ] -IR g ' Fax Lab. : (033) 2654-2145
1S0/IEC 17025:2017 UBHf pnrt Eh. ?{% ; 22433-20;;/ 1;0053
ax n.u. . -
Page 01 of 01 L No.: ?‘yié

TESTED ON 13-18.07.2022.

SAMPLE RECD, ON 13.07.2022. Lo el
ORDER REF. NO Nil. dt. 13.07.2022. (o vy
ULR NO. TC597922000001204F Brand Name — ELEGANT. I;?IE&P]E:S?NS)
SAMPLE DESCRIPTION 02 Nos. 20mm. dia TMT Bar 1 mtr kmgjo19 .
<CIFICATION 15:1786/2008. Gr. Fe 550D, Amndt. No. 4. July ; . )
?;Stl$EB TO M/s. Bortoria, Madandih, Shakambhari Ispat And Power Ltd., Raghunathpur Road, Madandih. Purulia, W.B.
llowing results #

o certify that the above Sample(s) has/have been tested with the fo

= This is t
CHEMICAL ANALYSIS BY SPECTRO & MECHANICAL TEST
—

Elements % Findings Requirements

C 0.1854 0.25 Max.

S 0.0189 0.040 Max.

P 0.0168 0.040 Max.

Mass (Kg/m) 2.478 2.47+3%

Y.S. (N/mm”) . 602 550 Min.

T.S. (N/mm’) 653 600 Min.

F %Elg. on 5.65VSo 17.66 14.50 Min.

Bend Test (180°, 40) Satisfactory. Shall pass the test.

i t.
Rebend Test (135°, 157.5°, 79) . Satisfactory. Shall pass the tes

Remarks : The above test results obtained, conform to the specified value.

Tested Sample Returned.

de

TEST WITNESS BY :
ENVIRONMENTAL CONDITION :

ESTIMATED UNCERTAINTY (IF APPLICABLE) : j
SAMPLE NOT DRAWN BY US R
SPECINICATION USED FOR TEST 15 8811-98, F2A. H@IEo 1608(P. 1201 -ISJ}JS
TEST CERTIFICATE RELATES TO THE SAMPLE ONLYS: 1599/2019, 1S 1786/2008.
SAMPLE WILL BE CEASED IF NOT TAKEN BACK WITHIN 15 DAYS

ANSI

et Wt s e
INTERNATIONAL MEMBRR

* % O o % %

For S.B. STEELS COMPANY

(Authorised Signatory)
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S, 1B, STELLS COMPANY =5

Testing Engineers

e
]
&,

JI

TESTING FACILITIES APPROVED BY—LOYDS, PDIL, IRS, TRF, BHEL, NPB, EIA, DEFENCE, ABB (ABL LTD.) CESC, BV, VSP, FCI, DNV, PGCIL,
CLW, PWD, CPT, DGS. & D, PIEN, BALCO, RDSO, N.T.P.C, WBSEB, DSP, GEC, RITES, L & T, TATA EXPORT & OTHER INSPECTION AUTHORITIES.

LG

)

THE STATEMENT OF THE REPORT SHALL NOT BE REPRODUCED IN FULL/PART WITHOUT THE PRIOR WRITTEN CONSENT OF THE ISSUING AUTHORITY.
QUALITY CONTROL & INSPECTION / SERVICE TO THE NATION
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E-mail : sbsteelsco@gmail.com Website : http://sbsteelsmtlab.com




S B. STEELS COMPANY

Testing Engineers
GOVT. REGISTERED (190162108303) & BIS APPROVED / o
ISO (9001) APPROVED METALLURGICAL TESTING LABORATORY

LABORATORY : 366/6 & 366/1, G. T. ROAD, BALLY, HOWRAH - 711 201 (W.B.) p.. x0.-01 dt. 03.02.2020
H. 0. : 36, STRAND ROAD, 4TH FLOOR, ROOM NO. 16, KOLKATA-700001 Ph .Lab. . 26l5 4 1I85§‘3

= Fax Lab, : (033) 2654-2145
| @est Report , Ph. H.O. : 2243-2017/1903
Fax HO. 4341205
Page 01 of 01 ‘ L. No. : 'fl?fgl

CERTIFICATE No.
TC-5979
NABL ACCREDITED
LABORTORY
ISO/IEC 17025:2017

SAMPLE RECD. ON 13.07.2022.
ORDER REF. NO Nil.
ULR NO. TC597922000001204F

dt. 13.07.2022.

Brand Name — ELEGANT.

TESTED ON 13-18.07.2022.
T.C.NO. SBSCP01204/5
DATE 18.07.2022.
STAMPED Nil.

SAMPLE DESCRIPTION 02 Nos, 25mm. dia TMT Bar | mtr long,
SPECIFICATION IS:1786/2008, Gr. Fe 550D, Amndt. No. 4, July 2019.
ISSUED TO M/s. Bortoria, Madandih, Shakambhari Ispat And Power Ltd., Raghunathpur Road. Madandih, Purulia, W.B.

i This is to certify that the above Sample(s) has/have been tested with the following results

CHEMICAL ANALYSIS BY SPECTRO & MECHANICAL TEST

Requirements

Elements % Findings

Cc 0.1911 0.25 Max.

S 0.0128 0.040 Max.

I 0.0119 0.040 Max.

Mass (Kg/m) ) 3.827 3.85£3%
Y.S. (N/mm?) 603 550 Min.
T, (N./mmz) _ 661 600 Min.
%Elg. on 5.635VS, 19.36 14.50 Min.
Bend Test (180°, 5@) Satisfactory. Shall pass the test.
Rebend Test (135°, 157.5°, 70) Satisfactory. Shall pass the test.

Remarks : The above test results obtained, conform to the specified value.

Tested Sample Returned.

TEST WITNESS BY :

ENVIRONMENTAL CONDITION :

ESTIMATED UNCERTAINTY (IF APPLICABLE) :
SAMPLE NOT DRAWN BY US

SPECIFICATION USED FOR TEST  IS: 8811-98, ReA- s -
TEST CERTIFICATE RELATES TO THE SAMPLE ONLKS: 1599/2019, 15: |
SAMPLE WILL BE CEASED IF NOT TAKEN BACK WITHIN 15 DAYS

TESTING FACILITIES APPROVED BY—LOYDS, PDIL, IRS, TRF, BHEL, NPB, EIA, DEFENCE, ABB (ABL LTD.) CESC, BV, VSP, FCI, DNV, PGCIL,
CLW, PWD, CPT, DGS. & D, PIEN, BALCO, RDSO, N.T.P.C, WBSEB, DSP, GEC, RITES, L & T, TATA EXPORT & OTHER INSPECTION AUTHORITIES.

S0 9001:2008

* ok k% Ok %

THE STATEMENT OF THE REPORT SHALL NOT BE REPRODUCED IN FULL/PART WITHOUT THE PRIOR WRITTEN CONSENT OF THE ISSUING AUTHORITY.
QUALITY CONTROL & INSPECTION / SERVICE TO THE NATION &

E-mail : sbsteelsco@gmail.com Website : http://sbsteelsmtlab.com




. B, 18, STELLS COMPANY

/ GOVT. REGISTERED (190162108303) & BIS APPROVED /
ISO (9001) APPROVED METALLURGICAL TESTING LABORATORY

LABORATORY : 366/6 & 366/1, G. T. ROAD, BALLY, HOWRAH - 711 201 (W.B.) .. wo.-01 dt. 03.02.2020

CERTIFICATE No.
ALk H. 0. : 36, STRAND ROAD, 4TH FLOOR, ROOM NO. 16, KOLKATA-70000
TC-5979 ? 2 ? 4 AP Ph. Lab. : 2654-1858

NABL ACCREDITED -
Fax Lab. : (033) 2654-2145
LABORTORY dest Report
ISO/IEC 17025:2017 {# ;1;}‘]:}% %343;*2017,’19053
Page 01 of 01 L.No.': B ? ?%‘ﬁ

SAMPLE RECD. ON 13.07.2022. TESTED ON 13-18.07.2022.
ORDER REF. NO Nil. dt. 13.07.2022. T.C.NO. SBSCP01204/6
ULR NO. TC597922000001204F Brand Name — ELEGANT. DATE 18.07.2022.
SAMPLE DESCRIPTION 02 Nos. 32mm. dia TMT Bar | mtr long. STAMPED Nil.
SPECIFICATION 1S:1786/2008, Gr. Fe 550D, Amndt. No. 4, July 2019.

ISSUED TO M/s. Bortoria. Madandih, Shakambhari Ispat And Power Ltd., Raghunathpur Road, Madandih, Purulia. W.B.

* This is to certify that the above Sample(s) has/have been tested with the following results

Testing Engineers

CHEMICAL ANALYSIS BY SPECTRO & MECHANICAL TEST

Elements % Findings Requirements

C 0.1752 0.25 Max.

S 0.0129 0.040 Max.

p ' 0.0121 0.040 Max.

Mass (Kg/m) 6.293 6.31£3%

Y.S. (N/mm?) 585 550 Min.

T.S. (N/mm?) 640 600 Min.

%Elg. on 5.65VSg 18.50 14.50 Min,

Bend Test (180°, 50) Satisfactory. Shall pass the test.

Rebend Test (135°, 157.5°, 70) Satisfactory. Shall pass the test.

Remarks : The above test results obtained, conform to the specified value.

Tested Sample Returned.

TEST WITNESS BY :
ENVIRONMENTAL CONDITION :
ESTIMATED UNCERTAINTY (IF APPLICABLE) : gl . =t
SAMPLE NOT DRAWN BY US - - e
SPECIFICATION USED FOR TEST 1S: 8811-98, R.A D0 FECERERFNS(PL 12018
TEST CERTIFICATE RELATES TO THE SAMPLE OKEY 599/2019.1S: 1786/2008
SAMPLE WILL BE CEASED IF NOT TAKEN BACK WITHIN 15 DAYS

9001:2008

),
G

TESTING FACILITIES APPROVED BY—LOYDS, PDIL, IRS, TRF, BHEL, NPB, EIA, DEFENCE, ABB (ABL LTD.) CESC, BV, VSP, FCI, DNV, PGCIL,
CLW, PWD, CPT, DGS. & D, PIEN, BALCO, RDSO, N.T.P.C, WBSEB, DSP, GEC, RITES, L & T, TATA EXPORT & OTHER INSPECTION AUTHORITIES.

THE STATEMENT OF THE REPORT SHALL NOT BE REPRODUCED IN FULL/PART WITHOUT THE PRIOR WRITTEN CONSENT OF THE ISSUING AUTHORITY.
. QUALITY CONTROL & INSPECTION / SERVICE TO THE NATION

E-mail : sbsteelsco@gmail.com Website : http://sbsteelsmtlab.com



